Choose Category

     Quick Search   Minimize
  

Product List
Universal Ripper - Typical Assembly
Quantity 
 

 

 

KeyQtyPart #Description
15102-008Nut 5/8”
(Not Available)
25108-021Lock washer 5/8”
(Not Available)
31310-583 Mounting bracket
41108-022Lock washer 3/4”
(Not Available)
51102-009Nut 3/4”
(Not Available)
62315-030 U-bolt 5/8”, for 7” x 7” bar
72104-065 Linch pin 5/16” x 1 11/16”
81310-587 Bar stand outer tube
91310-588 Bar stand
101303-835 Pin 1” x 3 13/16”
111303-846 Pin 1” x 4 13/16”
121100-164Bolt 3/4” x 4 1/2”
(Not Available)
132108-003Flat washer 3/4” SAE
(Not Available)
141310-591 Bushing 3/4” x 2 5/8”
152153-173 Decal Danger
162153-044 Decal TB caution
171153-000 Decal Trademark
181153-016 Decal Trademark, quantity per coulter assembly
191153-172 Decal Caution
201302-469Bracket obsolete Left long (6 1/2” spacing) hitch mounting for 7” x 7” bar and 4” hitch frame.
(Not Available)
201306-129Bracket obsolete Left long (6 1/4” spacing) hitch mounting for 7” x 7” bar and 3 1/2” hitch frame.
(Not Available)
211302-468Bracket obsolete Right long (6 1/2” spacing) hitch mounting for 7” x 7” bar and 4” hitch frame.
(Not Available)
211306-128Bracket obsolete Right long (6 1/4” spacing) hitch mounting for 7” x 7” bar and 3 1/2” hitch frame
(Not Available)
221100-174 Bolt 3/4” x 9”, grade 5
231108-022Lock washer 3/4”
(Not Available)
241102-009Nut 3/4”
(Not Available)
252102-011Nut 1”
(Not Available)
262108-025Lock washer 1”
(Not Available)
272153-005 Decal Trademark
282315-332 Pin
292315-343 Spacer 1 1/2” x 2 13/16”
302315-230 Bushing 1” x 2 1/8”
312100-187Bolt 1” x 5”
(Not Available)
321601-021 Hitch 90”, 3 1/2” tube, Cat 2/3N. Includes hitch pins and spacers
321601-067 Hitch 12’, 3 1/2” tube, Cat 2/3N. Includes hitch pins and spacers
321601-454 Hitch 12', 4”, Cat 3/3N tube Includes hitch pins and spacers
332310-581 Mounting bracket Right
344100-159Bolt 3/4” x 2 3/4”
(Not Available)
358100-174 Bolt 3/4” x 9”, grade 5
362310-582 Mounting bracket Left
371310-575 Shank
382102-004Nut 5/16”
(Not Available)
392108-017Lock washer 5/16”
(Not Available)
402100-100Bolt 5/16” x3/4”, grade 5
(Not Available)
411310-594 Double NH3 tube Includes mounting hardware
421310-576 Single NH3 tube Includes mounting hardware
4312108-022Lock washer 3/4”
(Not Available)
4412102-009Nut 3/4”
(Not Available)
451104-001 Roll pin 5/16” x 1 1/2”
461310-331 Shin
471104-008 Roll pin 5/16” x 1 3/4”
481164-037 Point 2” wide, raised point.
481164-041 Point 4” wide point.
491153-101 Decal Manual enclosure
501164-039 Point 2” wide dorsal point.
514100-014Carriage bolt 1/2” x 1 3/4”
(Not Available)
524102-005Nut 3/8”
(Not Available)
534108-018Lock washer 3/8”
(Not Available)
541166-032 Disc
551340-056 Hub & bearing assembly includes: bearings and spacer
564100-108Bolt 3/8” x 1 1/4”, Grade 5
(Not Available)
571317-099 Spacer 11/16” x 2.570”
582315-261 Bearing assembly
591100-145 Bolt 5/8” x 6 1/2”
601317-091 Coulter fork
612153-045 Decal Warning f/discs & coulters
622106-010 Set screw 1/2” x 1 1/2”
632102-015 Jam nut 1/2”
641317-090 Lock collar assembly includes: set screws and jam nuts
654102-007Nut 1/2”
(Not Available)
664108-001Flat washer 1/2” SAE
(Not Available)
671315-011 Bar cap
681317-098 Shank
691602-314 Mounting bracket assembly includes 315-011 bar cap
701602-330 Shank assembly Includes: 164-037 point and 310-331 shin
711100-264Bolt 1/4” x 7 1/2”, Grade 5
(Not Available)
721333-499Strap For 7” x 7” bar
(Not Available)
731333-500 Manual box mount 7” x 7” bar
741152-252Literature compartment
(Not Available)
754108-005Flat washer 1/4”
(Not Available)
764106-109Machine screw 1/4” x 3/8” slotted
(Not Available)